
[Type text] 
 

KERALA WATER AUTHORITY 

SEWERAGE CIRCLE KOCHI-11 

 

 
 

DPR OF COMPREHENSIVE SEWERAGE SCHEME IN 

ALUVA MUNICIPALITY IN ERNAKULAM DISTRICT – 

PHASE-1 

 

KERALA 

2022 



DPR for Comprehensive Sewerage scheme in Aluva Municipality in Ernakulam District-Phase-1 

 

Kerala Water Authority, Sewerage Circle, Kochi-11 Page 1 
 

CONTENTS 

 

No. Contents 
Page 

No. 

 
 

Executive Summary 7 

 
 

Project at a glance 9 

 
 

Abstract of cost 10 

1 
 

Chapter-1      Introduction 11 

 1.1 Introduction 11 

 1.2 City Profile 11 

 1.2.1 Topography 12 

 1.2.2 Geological Condition 12 

 1.2.3 Water Resources 12 

 1.2.4 Climate and Rain Fall 12 

 1.2.5 Demography 13 

[...]
3 2 3  140  1009.50 HDPE PE100 PN 10 

  

Table 6.8: Pumping main details 

 

6.6 PUMP AND OPERATION CONTROL 

 Fluid level activated switches will be provided to start and to stop the pumps 

depending upon the quantity of sewage available in the pump house. This will ensure 

that the pumps will not run dry. A sluice valve will be provided on the suction side and 

a sluice valve and a non return valve will be provided on the delivery side. Flow meter 

(digital type) will be provided to measure the quantity of sewage flowing out of the 

pumping station. It will be an integrating type indicating instantaneous flow and the 

cumulative flow.  

Pumping main from Well-3 at Paravoor Kavala to STP in 

Zone-1 



DPR for Comprehensive Sewerage scheme in Aluva Municipality in Ernakulam District-Phase-1 

 

Kerala Water Authority, Sewerage Circle, Kochi-11 Page 62 
 

 

6.6.1 DETAILS OF PUMP SETS 

 

DETAILS OF PUMP SET 

Sl.No Name No. of Pump 

Set (Incl.One 

Standby) 

HP Type of 

Pump 

1 LS-1 of Zone-1, 

LS-2 of Zone-2 

4 0.5 Submersible 

2 LS -2, & 9 of 

Zone-1, LS-

3,4,6 & 7 of 

Zone-2 

12 3 Submersible 

3 LS-3,6&7 of 

Zone-1, LS-

1&5 of Zone-2 

10 1 Submersible 

4 LS-4,5,8 of 

Zone-1, LS-8 of 

Zone-2 

8 4 Submersible 

Table 6.9: Pump set details 

 

6.7 ARRANGEMENTS FOR POWER SUPPLY  

KSEB will supply power at 11/22KV HT supply or 440 V LT supply for the operation 

of pumps in the pumping stations and for operation of equipment in the STP. In 

respect of HT supply, suitable transformers would be provided to step down the 

voltages to 440V. In case the Horse Power of pump set is less than 75HP, 440V LT 

supply will be availed. Each pumping station shall have Motor control centre for start-

stop and other controls for protection and safety of motors and other auxiliary 

equipment. Capacitors of suitable capacity would be provided to improve the power 

factor, so that power consumption can be brought down. 

  



DPR for Comprehensive Sewerage scheme in Aluva Municipality in Ernakulam District-Phase-1 

 

Kerala Water Authority, Sewerage Circle, Kochi-11 Page 63 
 

CHAPTER 7 

TECHNOLOGY FOR STP 
 

7.1 SEWAGE TREATMENT 

Sewage treatment is a type of wastewater treatment which aims to remove 

contaminants from sewage to produce an effluent that is suitable for discharge to the 

surrounding environment or an intended reuse application, thereby preventing water 

pollution from raw sewage discharges. Sewage contains wastewater from households 

and businesses and possibly pre-treated industrial wastewater. There are various 

number of sewage treatment processes adopting different technologies from which one 

suit to existing circumstances can be chosen. These can range from decentralized 

systems (including on-site treatment systems) to large centralized systems involving a 

network of pipes and pump stations which convey the sewage to a treatment plant.  

Sewage is a type of wastewater that is produced by a community of people. It is 

typically transported through a sewer system. Sewage consists of wastewater 

discharged from residences and from commercial, institutional and public facilities 

that exist in the locality. Sub-types of sewage are grey water (from sinks, bathtubs, 

showers, dishwashers, and clothes washers) and black water (the water used to flush 

toilets, combined with the human waste that it flushes away). Sewage also contains 

soaps and detergents. Food waste may be present from dishwashing. Sewage may 

contain micro-pollutants and pollutants from industrial wastewater. 

The main parameters in sewage that are measured to assess the sewage strength 

or quality as well as treatment options include: solids, indicators of organic matter, 

nitrogen, phosphorus, and indicators of fecal contamination.   The following four types 

of pathogens from fecal matter are found in sewage: bacteria, viruses, protozoa, 

helminths and their eggs. In order to quantify the organic matter, indirect methods are 

commonly used: mainly the Biochemical Oxygen Demand (BOD) and the Chemical 

Oxygen Demand (COD). Typical values for physical–chemical characteristics of raw 

sewage in developing countries have been published as follows: 180 g/person/d for 

total solids (1100 mg/L concentration), 50 g/person/d for BOD (300 mg/L), 100 

g/person/d for COD (600 mg/L), 8 g/person/d for total nitrogen (45 mg/L), 4.5 

g/person/d for ammonia-N (25 mg/L) and 1.0 g/person/d for total phosphorus (7 

mg/L). 

Sewage can be treated close to where the sewage is created, which may be 

called a "decentralized" system or even an "on-site" system (on-site sewage facility, 

https://en.wikipedia.org/wiki/Wastewater_treatment
https://en.wikipedia.org/wiki/Pollutant
https://en.wikipedia.org/wiki/Sewage
https://en.wikipedia.org/wiki/Effluent
https://en.wikipedia.org/wiki/Wastewater
https://en.wikipedia.org/wiki/Industrial_wastewater_treatment
https://en.wikipedia.org/wiki/Decentralized_wastewater_system
https://en.wikipedia.org/wiki/Decentralized_wastewater_system
https://en.wikipedia.org/wiki/Wastewater
https://en.wikipedia.org/wiki/Community
https://en.wikipedia.org/wiki/Sewerage
https://en.wikipedia.org/wiki/Greywater
https://en.wikipedia.org/wiki/Blackwater_(waste)
https://en.wikipedia.org/wiki/Toilet
https://en.wikipedia.org/wiki/Human_waste
https://en.wikipedia.org/wiki/Dishwashing
https://en.wikipedia.org/wiki/Human_feces
https://en.wikipedia.org/wiki/Bacteria
https://en.wikipedia.org/wiki/Virus
https://en.wikipedia.org/wiki/Protozoa
https://en.wikipedia.org/wiki/Helminths
https://en.wikipedia.org/wiki/Biochemical_oxygen_demand
https://en.wikipedia.org/wiki/Chemical_oxygen_demand
https://en.wikipedia.org/wiki/Chemical_oxygen_demand
https://en.wikipedia.org/wiki/Chemical_oxygen_demand
https://en.wikipedia.org/wiki/Developing_country
https://en.wikipedia.org/wiki/Decentralized_wastewater_system
https://en.wikipedia.org/wiki/Onsite_sewage_facility


DPR for Comprehensive Sewerage scheme in Aluva Municipality in Ernakulam District-Phase-1 

 

Kerala Water Authority, Sewerage Circle, Kochi-11 Page 64 
 

septic tanks, etc.). Alternatively, sewage can be collected and transported by a network 

of pipes and pump stations to a municipal treatment plant. This is called a 

"centralized" system. The procedure for removing contaminants from the wastewater 

basically from the household sewage is called sewage treatment. It has to undergo the 

chemical, physical and biological procedure to remove these contaminants and give 

out an environmentally safe treated effluent.  

             Choosing the most suitable treatment process is complicated and requires 

expert inputs, often in the form of feasibility studies. This is because the main 

important factors to be considered when evaluating and selecting sewage treatment 

processes are numerous: process applicability, applicable flow, acceptable flow 

variation, influent characteristics, inhibiting or refractory compounds, climatic aspects, 

process kinetics and reactor hydraulics, performance, treatment residuals, sludge 

processing, environmental constraints, chemical product requirements, energy 

requirements, requirements of other resources, personnel requirements, operating and 

maintenance requirements, ancillary processes, reliability, complexity, compatibility, 

area availability. With regards to environmental impacts the following aspects are 

included in the selection process: Odors, vector attraction, sludge transportation, 

sanitary risks, air contamination, soil and subsoil contamination, surface water 

pollution or groundwater contamination, devaluation of nearby areas, inconvenience to 

the nearby population.  

The different stages of the treatment process involved for the treatment of sewage is 

shown in the flow diagram. 

 

https://en.wikipedia.org/wiki/Septic_tank
https://en.wikipedia.org/wiki/Feasibility_study
https://en.wikipedia.org/wiki/Chemical_kinetics
https://en.wikipedia.org/wiki/Hydraulics
https://en.wikipedia.org/wiki/Disease_vector
https://en.wikipedia.org/wiki/Air_pollution
https://en.wikipedia.org/wiki/Water_pollution
https://en.wikipedia.org/wiki/Water_pollution
https://en.wikipedia.org/wiki/Groundwater_pollution


DPR for Comprehensive Sewerage scheme in Aluva Municipality in Ernakulam District-Phase-1 

 

Kerala Water Authority, Sewerage Circle, Kochi-11 Page 65 
 

 

Figure-7.1 Hydraulic Flow Diagram 

7.2 TREATMENT UNITS 

7.2.1 PRE-TREATMENT 

 Pre-treatment removes all materials that can be easily collected from the raw 

sewage before they damage or clog the pumps and sewage lines of treatment. Objects 

commonly removed during pretreatment include trash, tree limbs, and other large 

objects. The influent in sewage water passes through a bar screen to remove all large 

objects like cans, rags, sticks, plastic packets, etc. carried in the sewage stream. This is 

most commonly done with an automated mechanically raked bar screen in modern 

plants serving large populations, while in smaller or less modern plants, a manually 

cleaned screen may be used. The raking action of a mechanical bar screen is typically 

paced according to the accumulation on the bar screens and/or flow rate. The solids are 

collected and later disposed of in a landfill, or incinerated.  

7.2.1.1 GRIT REMOVAL 

Grit consists of sand, gravel, cinders, and other heavy materials. Pretreatment may 

include a sand or grit channel or chamber, where the velocity of the incoming sewage 

is adjusted to allow the settlement of sand and grit. Grit removal is necessary to  

https://en.wikipedia.org/wiki/Bar_screen


DPR for Comprehensive Sewerage scheme in Aluva Municipality in Ernakulam District-Phase-1 

 

Kerala Water Authority, Sewerage Circle, Kochi-11 Page 66 
 

● Reduce formation of heavy deposits in aeration tanks, aerobic digesters, pipelines, 

channels, and conduits 

● Reduce the frequency of digester cleaning caused by excessive accumulations of 

grit and  

● Protect moving mechanical equipment from abrasion and accompanying abnormal 

wear.  

 The removal of grit is essential for equipment with closely machined metal 

surfaces such as comminutors, fine screens, centrifuges, heat exchangers, and high 

pressure diaphragm pumps. Grit chambers come in 3 types: horizontal grit chambers, 

aerated grit chambers, and vortex grit chambers. Sand and other particles of specific 

gravity > 2.65 are settled in the Grit Chamber.  Grit removal systems have been 

designed to remove clean inorganic particles that are greater than 0.210 millimetres, 

most grit passes through the grit removal flows under normal conditions. During 

periods of high flow deposited grit is resuspended and the quantity of grit reaching the 

treatment plant increases substantially. It is, therefore, important that the grit removal 

system not only operate efficiently during normal flow conditions but also under 

sustained peak flows when the greatest volume of grit reaches the plant. 

7.2.1.2 PARSHALL FLUME 

 The Parshall flume is an open channel flow metering device that was developed 

to measure the flow. It is used to measure volumetric flow rate in municipal sewer 

lines, and influent/effluent flows in wastewater treatment plants. In Parshall flume 

flow should be measured at a point that is 2/3 the length of the converging wall 

measured back from the throat. It is important to note that this distance is NOT simply 

2/3 of the distance back from the throat, but 2/3 of the length of the side wall. The 

advantages of the Parshall flume are 

● It passes sediment and small trash easily 

●  It requires only a small head loss, and  

● It allows accurate flow measurements even when partially submerged.  

A disadvantage of the Parshall flume is that it is not accurate at low flow rates. 

  Construction of 5 MLD under AMRUTH scheme is in progress. The layout for 

the construction of this plant is set out with space demarcated for another 5 MLD STP. 

In the DPR it is pointed out that the pre-treatment units are designed for 10 MLD 

capacity and the layout also in accordance with this. Hence in this DPR the 

components receiving chamber, screen channel, grit separator, approach channel for 

parshall flume are not considered.  



DPR for Comprehensive Sewerage scheme in Aluva Municipality in Ernakulam District-Phase-1 

 

Kerala Water Authority, Sewerage Circle, Kochi-11 Page 67 
 

7.2.1.3 EQUALIZATION TANK 

Flow equalization is used to minimize the variability of water and wastewater 

flow rates and composition. The main function of the equalization tank is to act as a 

buffer: to collect the raw incoming sewage that comes at widely fluctuating rates and 

pass it on to the rest of the sewage treatment plant at a steady flow rate. The tank is 

rectangular in shape to provide placement of air diffusers for full floor coverage. Each 

unit operation in a treatment train is designed for specific wastewater characteristics. 

Improved efficiency and control are possible when all unit operations are carried out at 

uniform flow conditions. The equalization tanks are provided (i) to balance fluctuating 

flows or concentrations, (ii) to assist self- neutralization, or (iii) to even out the effect 

of a periodic "slug" discharge from a batch process. In STP design equalization tank is 

provided to enable the source to operate at a predetermined rate. Waste water 

generated does not flow at a constant rate. Even in dry weather, the flow rate varies 

from hour to hour. Flow equalization is a process of controlling flow velocity and flow 

composition. It is necessary in many municipal treatment processes to dampen severe 

variation in inflow and water quality. Providing consistent flow and loading to a 

biological process is important to maintain optimal treatment. The principal factors 

considered in the design of equalization tanks are 

 Location and configuration, 

● Volume 

● Tanks geometry, 

● Mixing and air requirements, 

● Appurtenances (accessories, trappings) and 

● Pumping facilities 

  

Considering the variation in hourly flow pattern adopted as shown in appendix, 

volume of equalization tank is arrived at around 1055 m3. Thus in order to maintain 

uniform flow rate the retention time is considered as 5.06 hrs. Due to the additional 

retention time, aeration and mixing is required to prevent the raw wastewater from 

becoming septic and to maintain solids in suspension. Homogeneous mixture in 

Equalization Tank is done via the actions of coarse bubble diffusers, oxygen transfer 

efficiency of a coarse bubble diffuser is 10%-20% and are capable of delivering 6 - 12 

m3 / hour air , typical diameter of coarse bubble diffuser is 150 mmOther role is to 

make water homogeneous in nature. 

 

https://www.richaservices.com/sewage-treatment-plant-stp
https://www.richaservices.com/sewage-treatment-plant-stp
https://www.richaservices.com/sewage-treatment-plant-stp


DPR for Comprehensive Sewerage scheme in Aluva Municipality in Ernakulam District-Phase-1 

 

Kerala Water Authority, Sewerage Circle, Kochi-11 Page 68 
 

7.2.2 SECONDARY TREATMENT 

 Secondary treatment removes the soluble organic matter that escapes primary 

treatment. It also removes more of the suspended solids. Removal is usually 

accomplished by biological processes in which microbes consume the organic 

impurities as food, converting them into carbon dioxide, water, and energy.MBBR has 

been proposed as a secondary treatment option due to the following reasons. 

1. MBBR has been in existence sufficiently for a long time, also in India 

and is a proven technology. 

2. Minimum footprint 

3. Better stabilized sludge 

4. Better Effluent Quality 

5. Less sophisticated 

6. Spare parts available 

7. Lower life cycle cost 

8. Nil odour nuisance and other environmental hazards 

The MBBR process is an attached growth biological wastewater treatment 
[...]
provide pH stability and also to provide inorganic carbon for nitrifiers. After complete 

nitrification, a residual alkalinity of 50 mg/l in the aeration tank is desirable. If this 

alkalinity is not present, then alkalinity should be added to the aeration tank.  The 

optimal pH range for nitrification is 7.2 to 8.0. A substantial reduction in nitrification 

activity occurs at pH levels below 6.7. 

● HIGH MEAN CELL RESIDENCE TIME (SLUDGE AREA) OR LOW F:M   

The necessary MCRT or F: M values are temperature dependent.  Nitrifier activity and 

reproduction are decreased during cold temperatures.  Therefore, in winter, an increase 

in the quantity of nitrifiers (MLVSS) or an increase in MCRT is often required to 

maintain effective nitrification. Reducing the wasting rate (WAS rate) will increase the 

MCRT. 

INHIBITION/TOXICITY:  Inhibition is temporary short-term or long-term loss of 

enzymatic activity.  Toxicity is permanent loss of enzymatic activity or irreversible 

damage to cellular structure.  Small increases in inhibitory wastes can cause a dramatic 

reduction in nitrification.   Nitrifiers grow slowly and only account for a small portion 

of the bacterial assemblage in an aeration system. Nitrifiers are excellent indicators of 

toxic shock in an effluent treatment plant. Significant loss of nitrification will occur 

before loss in efficiency of carbonaceous BOD removal. Nitrifying bacteria are also 

inhibited by relatively low concentrations of free ammonia (10 mg/l for Nitrosomonas; 

0.1 mg/l for Nitrobacter) and free nitrous acid (1.0 mg/l for both Nitrosomonas and 

Nitrobacter).  Free ammonia (NH3) is produced from ammonium ions under a high pH 

in the aeration tank.  Free nitrous acid (NHO2) is produced from nitrite ions under a 



DPR for Comprehensive Sewerage scheme in Aluva Municipality in Ernakulam District-Phase-1 

 

Kerala Water Authority, Sewerage Circle, Kochi-11 Page 74 
 

low pH in the aeration tank.  This type of inhibition is known as substrate 

inhibition.  Substrate inhibition usually occurs at a concentration of 400-500 mg/l 

ammonium ions or when ammonium ions are converted to nitrite ions at a faster rate 

than nitrite ions are converted to nitrate ions. 

● BOD:  Soluble and simplistic forms of cBOD can inhibit the activity of nitrifying 

bacteria.  They are able to enter the cells of nitrifying bacteria and inactivate their 

enzyme systems.  This form of cBOD must be degraded significantly or completely 

by organotrophs in order for nitrifying bacteria to oxidize ammonium and nitrite 

ions.  Nitrifiers are dependent on organotrophs to reduce cBOD to relatively low 

concentrations (<40-50 mg/l).  Excess BOD can cause a significant oxygen 

demand, which may cause a drop in D.O. that adversely affects nitrifying bacteria. 

Fluctuations in BOD loading may lead to intermittent nitrification. 

7.2.2.7 DENITRIFICATION PROCESS IN THE REACTOR 

Denitrification is the process that converts nitrate to nitrogen gas, thus removing 

bioavailable nitrogen and returning it to the atmosphere. Unlike nitrification, 

denitrification is an anaerobic process, occurring mostly in soils and sediments and 

anoxic zones in lakes and oceans. In a biological water treatment, denitrification is 

generally the next step following nitrification. Here nitrate (NO3) and nitrite (NO2) are 

transformed into nitrogen (N2). The gaseous nitrogen escapes out of the water into the 

air. Air exists for 78% out of nitrogen (N2) and for 21% out of O2 (oxygen), so N2 is 

absolutely not polluting the atmosphere. A large number of aerobic bacteria is able to 

perform denitrification. When there is no oxygen in the water, these bacteria use 

nitrate and nitrite as a source of oxygen. 

The denitrification reaction requires a carbon source. Hence raw sewage is 

proposed to dose from the equalization tank to the denitrification tank and BOD in the 

primary effluent waste water is used as the carbon source for the denitrification. 

Thereafter a reactor is also proposed for dealing low grade BOD in the effluent.  

7.2.2.8 SECONDARY CLARIFIER 

Secondary clarifiers are to separate biological floc from the treated liquid waste 

stream. Plate settlers are also being proposed in the clarifier to get more clarified 

water.Clarifiers are settling tanks built with mechanical means for continuous removal 

of solids being deposited by sedimentation. A clarifier is generally used to remove 



DPR for Comprehensive Sewerage scheme in Aluva Municipality in Ernakulam District-Phase-1 

 

Kerala Water Authority, Sewerage Circle, Kochi-11 Page 75 
 

solid particulates or suspended solids from liquid for clarification. Necessary 

coagulants are being added before feeding the clarifier. 

7.2.2.9 CLARIFIED WATER COLLECTION TANK 

After treatment, the effluent is stored in this tank from where it is taken for 

further treatment. 

7.2.2.10 SLUDGE COLLECTION SUMP 

The dead bacteria that dies after consuming BOD and COD are retained in the 

form of sludge from the bottom of the tank. 

7.2.2.11 DEWATERING UNIT 

A dewatering unit is required to further dry the sludge. The centrate at the outlet 

of the dewatering unit is then re-circulated to the system. 

 

7.2.3 TERTIARY TREATMENT 

Tertiary treatment refers to secondary treatment followed by a filtration step, 

such as media filtration, so that the turbidity and TOC concentrations are generally 

lower, and if coagulation with metal salts is used, then the phosphate concentration 

will also be reduced. 

 

7.2.3.1 PRESSURE SAND FILTER (PSF) 

The treated water which is collected in the filter feed tank shall be pumped into 

the Pressure Sand Filter using the Filter Feed Pumps. They are the most popular 

method for removal of turbidity from water. The Pressure Sand Filter consists of a 

multiple layer of sand with a variety in size and specific gravity. These Filters are 

designed to remove turbidity and suspended particles present in the feed water with 

minimum pressure drop. Raw water flows downwards through the filter bed and as the 

suspended matter, which is treated by addition of a coagulant like alum or poly 

electrolyte, is retained on the sand surface and between the sand grains immediately 

below the surface. There is steady rise in the loss of head over a period of time and the 

flow reduces once the pressure drop across the filter is excessive. The filter is then 

taken out of service and cleaning of the filter media is affected by flow reversal also 

called as backwash. To assist in cleaning the bed, the backwash operation is 

sometimes preceded by air scouring by way of agitation through the under drain 

system. The air scouring agitates the sand with a scrubbing action, which loosens the 

intercepted particles. 

 



DPR for Comprehensive Sewerage scheme in Aluva Municipality in Ernakulam District-Phase-1 

 

Kerala Water Authority, Sewerage Circle, Kochi-11 Page 76 
 

 

 
 

Fig 7.5 Pressure Sand Filter 

 

 

 

7.2.3.2 ACTIVATED CARBON FILTER (ACF) 

 

Filtered wastewater from Pressure sand filter is then passed through the 

Activated Carbon Filter. They are generally employed in the process of removing 

organic compounds and/or extracting free chlorine from water, thereby making the 

water suitable for discharge. 

Activated carbon is commonly used for removing organic constituents and 

residual disinfectants in water supplies. This not only improves taste and minimizes 

health hazards; it protects other water treatment units such as reverse osmosis 

membranes and ion exchange resins from possible damage due to oxidation or organic 

fouling. Activated carbon is a favoured water treatment technique because of its 

multifunctional nature and the fact that it adds nothing detrimental to the treated water. 

Most activated carbons are made from raw materials such as nutshells, wood, coal and 

petroleum. 

 

Carbon filtering is a method of filtering that uses a bed of activated carbon to 

remove contaminants and impurities, using chemical adsorption. Each particle/granule 

of carbon provides a large surface area/pore structure, allowing contaminants the 

maximum possible exposure to the active sites within the filter media. 



DPR for Comprehensive Sewerage scheme in Aluva Municipality in Ernakulam District-Phase-1 

 

Kerala Water Authority, Sewerage Circle, Kochi-11 Page 77 
 

 

 

 

 

 

Fig 7.6 Activated Carbon Filter 

 

 

 

7.2.3.3 CHLORINE CONTACT TANK 

 

Chlorination is by far the most common method of wastewater disinfection and 

is used worldwide for the disinfection of pathogens before discharge into receiving 

streams, rivers or oceans. Chlorine is known to be effective in destroying a variety of 

bacteria, viruses and protozoa, including Salmonella, Shigella and Vibrio cholera. 

Disinfection is achieved at this facility through chlorination using chlorine gas. The 

purpose of the Chlorine Contact Tanks is to allow sufficient time for the chlorine to 

disinfect the water.  

 

7.2.3.4 TREATED WATER TANK 

 

Treated water is being collected in treated water before being disposed off to 

river. 

 



DPR for Comprehensive Sewerage scheme in Aluva Municipality in Ernakulam District-Phase-1 

 

Kerala Water Authority, Sewerage Circle, Kochi-11 Page 78 
 

 
 

Figure 7.7 Layout of STP 



DPR for Comprehensive Sewerage scheme in Aluva Municipality in Ernakulam District-Phase-1 

 

Kerala Water Authority, Sewerage Circle, Kochi-11 Page 79 
 

 

7.3 SLUDGE MANAGEMENT 

 The solid particles separated from wastewater are in the form of slurry and 

known as sludge. The volume of sludge is more as it contains more water. Hence to 

reduce the volume of sludge, dewatering process is done with the help of centrifuges, 

sludge thickening units and sludge press. After this process, it is converted in the form 

of cake. The sludge from sewage is rich with nitrogen, phosphorous, Sulphur and other 

minerals which are essential for the growth of plants. Hence it can be used as manure. 

Further researches are going on this field to make this cake as a construction material 

but are in its infant stage. 

  



DPR for Comprehensive Sewerage scheme in Aluva Municipality in Ernakulam District-Phase-1 

 

Kerala Water Authority, Sewerage Circle, Kochi-11 Page 80 
 

CHAPTER 8 

DESIGN OF TREATMENT PLANT UNITS AND NETWORK 

SYSTM 

8.1 DESIGN CALCULATIONS FOR TREATMENT PLANT 

DESIGN OF STP WITH MOVING BED BIOFILM-REACTOR (MBBR)  

Average flow from network 1.72 MLD         

Working hours 23           

Flow from septage dilution tank 2.33 m
3
/hour 0.06 MLD     

Design flow 1.85 MLD 1850719 LPD 1851 m
3
/day 

      1851 KLD 77.11 m
3
/hour 

Assumed peak factor 2.25           

Peak design flow 4.164 MLD 4164117 LPD 4164 m
3
/day 

          173.50 m
3
/hour 

Raw Sewage Characteristics 

Average sewage flow entering the STP 77.11 m
3
/hour         

Peak flow entering the STP 173.50 m
3
/hour         

COD 500 mg/l         

Primary ST/ET effluent BOD 250 mg/l         

Thickener overflow return as fraction of plant 

flow 0.15           

Thickener overflow return 0.278 MLD         

Thickener overflow return BOD 350 mg/l         

Centrate from sludge dewatering as fraction 

of plant flow 0.006           

Centrate from sludge dewatering return 0.01110 MLD         

Centrate from sludge dewatering return BOD 280 mg/l         

Influent BOD to aeration tank 263.1 mg/l         

TSS 400 mg/l         

Total Nitrogen (As N) 40 mg/l         

Total Phosphorous (As P) 7 mg/l         

Faecal Coliform 30000000 

mpn/100 

ml         

E Coliform 40000000 

mpn/100 

ml         

Chlorides as Cl 125 mg/l         

pH 6           

Treated Sewage Characteristics (after filtration) 

COD 50 mg/l         

BOD 10 mg/l         

TSS 20 mg/l         



DPR for Comprehensive Sewerage scheme in Aluva Municipality in Ernakulam District-Phase-1 

 

Kerala Water Authority, Sewerage Circle, Kochi-11 Page 81 
 

Total Nitrogen (As N) 10 mg/l         

Total Phosphorous (As P) 1 mg/l         

E Coliform 100 

mpn/100 

ml         

pH 7           

Oil and Grease Trap 

Average quantity of flow  77.11 m
3
/hour         

Peak flow   173.50 m
3
/hour         

  0.0482 m
3
/sec         

Average Retention Time for peak flow 300 sec offset to wall 0.15 m   

Volume of the inlet chamber 14.46 m
3
 free board  0.75 m   

Assumed depth of flow 1.5 m total height 2.25 m   

Area required for inlet chamber 9.64 m
2
 wall thickness 0.25 m   

Length of the tank 4.5 m slab thickness 0.3 m   

Breadth of the tank 2.14 fix 2.2 m 

area in 

m
2
 15.9 

Breadth of baffle wall inside 2.2 m         

Receiving Chamber 

Average quantity of flow 77.11 m
3
/hour         

Peak flow   173.50 m
3
/hour         

  0.0482 m
3
/sec         

Average Retention Time for peak flow 120 sec offset to wall 0.3 m   

Volume of the inlet chamber 5.78 m
3
 free board  0.5 m   

Assumed depth of flow 1.2 m total height 1.7 m   

Area required for inlet chamber 4.82 m
2
 wall thickness 0.25 m   

Length of the tank 3 m slab thickness 0.3 m   

Breadth of the tank 1.61 fix 1.7 m 

area in 

m
2
 11.48 

Manual Coarse Screen Channel 

Peak design flow 0.0482 m
3
/sec         

Number of screen 2           

Peak flow rate per screen 0.0241 m
3
/sec         

Velocity at peak flow 1 m/sec assumed       

Velocity through clean bar screen 1.10 m/sec         

Length of channel U/S 1 m wall thickness 0.25 m   

Width of channel provided 0.75 m offset to wall 0.25 m   

Depth of flow 0.06 m slab thickness 0.30 m   

Area required for screen 0.02 sqm         

Head loss through bar screen 0.02 m 

assuming head 

loss coefficient 

= 0.7       



DPR for Comprehensive Sewerage scheme in Aluva Municipality in Ernakulam District-Phase-1 

 

Kerala Water Authority, Sewerage Circle, Kochi-11 Page 82 
 

Assumed depth of flow after inserting bar 

screen 0.1 m 0.08 

(contr

ol 

value)     

Width of channel required 0.24 m fix 0.75 m   

Clear bar spacing 20 mm (20 to 50 mm)       

Bar thickness 12 mm (5 to 15 mm)       

Number of bars 23           

Clear bar spacing obtained 22 mm OK       

Inside width of screen (openings) 0.474 m     

area in 

m
2
 3.85 

Full height of channel 1.2 m fb 0.5     

Angle of inclination 45 degree 0.79 rad     

Actual velocity at peak flow 0.64 

(betwee

n 0.60 

m/sec 

and 0.90 

m/sec)         

Length of channel required D/S 1.20 m fix 1.2 m   

Mechanical Fine Screen Channel 

Peak design flow 0.048 m
3
/sec         

Number of screen 2           

Peak flow rate per screen 0.024 m
3
/sec         

Velocity at peak flow 0.8 m/sec assumed       

Velocity through clean bar screen 0.85 m/sec         

Length of channel U/S 1 m wall thickness 0.25 m   

Width of channel provided 0.75 m offset to wall 0.25 m   

Depth of flow 0.08 m slab thickness 0.30 m   

Area required for screen 0.03 Sq.m         

Head loss through bar screen 0.01 m 

assuming head 

loss coefficient 

= 0.7       

Assumed depth of flow after inserting bar 

screen 0.37 m 0.09 

(contr

ol 

value)     

Width of channel required 0.08 m fix 0.75 m   

Clear bar spacing 6 mm (up to 6 mm)       

Bar thickness 10 mm (5 to 15 mm)       

Number of bars 47           

Clear bar spacing obtained 6.1 mm         

Inside width of screen (openings) 0.28 m         

Full height of channel 1 m fb 0.5     

Angle of inclination 70 degree 1.22 rad     

Actual velocity at peak flow 1.00 (between 0.60 m/sec and 1.20 m/sec)    



DPR for Comprehensive Sewerage scheme in Aluva Municipality in Ernakulam District-Phase-1 

 

Kerala Water Authority, Sewerage Circle, Kochi-11 Page 83 
 

Length of channel required D/S 2.74 m fix 2.75 m 5.625 

Daily screening quantity 

Daily sewage quantity 1850.72 m
3
/day         

Rate of screening quantity 0.015 

m
3
/1000 

m
3
         

Daily screening quantity 0.0278 m
3
/day         
[...]
Required head 15.00 m         

Velocity in sludge transfer pipe adopted 0.70 m/sec         

Pipe diameter required 66.72 mm fix 90 mm   

       

Power required  0.98 HP fix 1.00 HP 

Efficie

ncy            

Energy 3.65 kwh         

Sludge Thickener 

Number of units 1           

Total sludge 449.34 kg/day         

Solids Loading Rate 40 

kg/m
2
/d

ay         

Thickening area required 11.23 m
2
         

Surface Loading Rate 12 

m
3
/m

2
/d

ay         

Thickening area required 3.67 m
2
 freeboard 0.5 m   

Maximum area 11.23 m
2
 slab thickness 0.35 m   



DPR for Comprehensive Sewerage scheme in Aluva Municipality in Ernakulam District-Phase-1 

 

Kerala Water Authority, Sewerage Circle, Kochi-11 Page 94 
 

Area of distribution chamber 20%   offset to wall 0.35 m   

Total area required 13.48 m
2
 wall thickness 0.3 m   

Diameter of circular tank 4.14 m fix 4.2 m   

Thickening area available 13.85 m
2
         

SWD 2 m         

Actual volume provided 27.71 m
3
         

Thickened sludge consistency 3% 

of total 

sludge 

volume         

Thickened sludge volume 13.48 m
3
/day     

area in 

m
2
 5.50 

Pump for Sludge transfer to Centrifuge 

Type of pump set Screw pump           

Number of pumps 1.00 W 1 SB     

Volume of thickened sludge to be pumped 13.48 m
3
/day         

Working hours of centrifuge 5.00 hours         

Discharge required 2.70 m
3
/hour 7.5E-04 m

3
/sec     

Head required 15.00 m         

Efficiency 50%           

Power required  0.300 fix 0.30 HP     

Energy 1.117 kwh         

Sludge Centrifuge and Dosing Tanks 

Number of centrifuges 1 SB 1       

Capacity of centrifuge 0.25 m
3
/hour         

Poly electrolyte dozing for centrifuge & 

thickener 10%           

Sludge volume   449.34 kg/day         

Dose 2 

kg/1000 

kg         

Quantity of Poly Electrolyte 0.90 kg/day         

Concentration 0.1           

Volume of tanks @ 24 hour 0.90 m
3
         

  898.69 litres         

Volume 37.45 litres/hr         

Volume required for 8 hours 0.30 m
3
         

Liquid depth of tank 1 m         

Area required 0.30 m
2
         

side of square tank 0.55 m fix 0.65 

area in 

m
2
 0.845 

Chlorine contact tank 

HRT 30 minutes offset to wall 0.3 m   



DPR for Comprehensive Sewerage scheme in Aluva Municipality in Ernakulam District-Phase-1 

 

Kerala Water Authority, Sewerage Circle, Kochi-11 Page 95 
 

Average flow  77.11 m
3
/hour wall thickness 0.25 m   

Volume of tank 38.56 m
3
 slab thickness 0.3 m   

Assumed liquid depth 2 m freeboard 0.5 m   

Area of the tank 19.28 m
2
     

area in 

m
2
 31.36 

side of square tank 4.39 m fix 4.5 m 

 Filter feed tank 

HRT 20 minutes offset to wall 0.3 m   

Average flow  77.11 m
3
/hour wall thickness 0.25 m   

Volume of tank 25.70 m
3
 slab thickness 0.3 m   

Assumed liquid depth 2 m freeboard 0.5 m   

Area of the tank 12.85 m
2
         

side of square tank 3.58 m fix length 3.7 m   

      fix breadth 3.7 m   

Volume provided 27.38 OK     

area in 

m
2
 23.04 

Pressure Sand Filter 

Average flow  1850.72 m
3
/day         

Filter operating hours 20 hours         

Operating flow 92.54 m
3
/hour         

Filter Loading Rate 12 

m
3
/m

2
/h

our         

Area of the filter required 7.71 m
2
         

Number of filters 2           

Area of each filter 3.86 sqm         

Diameter of filter required 2.22 m fix 2.5 m   

Height of the filter 2.5 m offset to wall 0.5 m   

Operating pressure 3.5 Bar         

Filter media Sand       

area in 

m
2
 24.50 

Activated Carbon Filter 

Average flow  1850.72 m
3
/day         

Filter operating hours 20 hours         

Operating flow 92.54 m
3
/hour         

Filter Loading Rate 10 

m
3
/m

2
/h

our         

Area of the filter required 9.25 m
2
         

Number of filters 2           

Area of each filter 4.63 sqm         

Diameter of filter required 2.43 m fix 2.5 m   

Height of the filter 2.5 m offset to wall 0.5 m   



DPR for Comprehensive Sewerage scheme in Aluva Municipality in Ernakulam District-Phase-1 

 

Kerala Water Authority, Sewerage Circle, Kochi-11 Page 96 
 

Operating pressure 3.5 Bar         

Filter media 

Activated 

Carbon       

area in 

m
2
 24.50 

 

Pump for clarified water to PSF and ACF 

Type of pump set CF           

Number of pumps 1.00 W 1 SB 1   

Discharge of clarified water required 77.11 m
3
/hour         

Working hours of pumps 20.00 hours         

Discharge required 92.54 m
3
/hour 2.6E-02 m

3
/sec     

Head required 35.00 m         

Efficiency 50%           

Power required  23.99 fix 24.00 HP     

Energy 357.94 kwh         

Treated Water Tank 

HRT 60 minutes offset to wall 0.3 m   

Average flow  77.11 m
3
/hour wall thickness 0.25 m   

Volume of the tank 77.1 m
3
 slab thickness 0.3 m   

Assumed liquid depth 2.5 m freeboard 0.5 m   

Area of the tank 30.85 m
2
         

Number of tanks 1   fix length 5.6 m   

Area of one tank 30.85 m
2
 fix breadth 5.6 m   

Side of square tank 5.55 m         

Volume provided 78.40 m
3
 OK   

area in 

m
2
 44.89 

Administrative bldg, lab, chemical store 

etc(30*25) 750.00           

Transformer yard (12*12) 144.00           

Total area of units 1731.23 m
2
     

  Movement space factor 1.6           

Total area rquired 2769.96 m
2
 0.68 Acre     

 

DESIGN OF CO-TREATMENT UNIT FOR SEPTAGE WITH MOVING BED BIOFILM-REACTOR 

(MBBR)  

Design population 10000           

Sludge deposit coefficient 95 litres/person/year       

Sludge deposit  2.60 KLD         

Average septage flow 2.6 KLD         

Working hours 24           

Design flow 2.60 KLD 2600 LPD 2.6 m
3
/day 

Assumed peak factor 1.5   3 KLD 0.11 m
3
/hour 



DPR for Comprehensive Sewerage scheme in Aluva Municipality in Ernakulam District-Phase-1 

 

Kerala Water Authority, Sewerage Circle, Kochi-11 Page 97 
 

Peak design flow 3.90 KLD 3900 LPD 4 m
3
/day 

          0.16 m
3
/hour 

Number of trips/day 8       0.00005 cum/sec 

Quantity of septage obtained in single trip with 

peak factor 0.49 m
3
         

Raw Septage Characteristics 

COD 25000 mg/l         

BOD 5000 mg/l         

TSS 7000 mg/l         

Treated Sewage Characteristics (after filtration) 

COD 50 mg/l         

BOD 10 mg/l         

TSS 20 mg/l         

Receiving Chamber 

Average quantity of flow 0.11 m
3
/hour         

Peak flow   0.16 m
3
/hour         

  0.00005 m
3
/sec         

Average Retention Time for peak flow 600 sec 

offset to 

wall 0.3 m   

Volume of the inlet chember 0.0271 m
3
 free board  0.85 m   

Assumed depth of flow 1 m 

total 

height 1.35 m   

Area required for inlet chamber 0.03 m
2
 

wall 

thickness 0.25 m   

Length of the tank 0.5 m 

slab 

thickness 0.3 m   

Breadth of the tank 0.05 fix 0.45 m 

area in 

m
2
 2.48 

Design of Dilution Chamber from Mass-balance Principle 

Target outflow BOD (actual incoming BOD to 

STP) 265 mg/l         

Target outflow TSS (actual incoming TSS to 

STP) 400 mg/l         

Volume of recycled water used for dilution 10000 litres          

Quantity of septage obtained as above 0.49 m
3
 ratio of dilution 20.51   

BOD of diluted septage 241.95 mg/l ok       

TSS of diluted septage 344.46 mg/l ok       

Total volume of dilution tank 10.49 m
3
         

Liquid depth adopted inside dilution tank 2.00 m side of square tank 2.29 m 

Length of dilution tank adopted 2.50 m         

Breadth of dilution tank adopted 2.50 m volume 12.50 m
3
 ok 



DPR for Comprehensive Sewerage scheme in Aluva Municipality in Ernakulam District-Phase-1 

 

Kerala Water Authority, Sewerage Circle, Kochi-11 Page 98 
 

Average outflow from dilution tank 2.33 m
3
/hour         

Average sewage flow entering the STP with 

diluted septage 77.11 m
3
/hour % of diluted sepatge to sewage 3.02 

 

Oil and Grease Trap 

Average quantity of flow  2.33 m
3
/hour         

Peak flow   3.50 m
3
/hour         

  0.00097 m
3
/sec         

Average Retention Time for peak flow 300 sec 

offset to 

wall 0.15 m   

Volume of the inlet chamber 0.29 m
3
 free board  0.5 m   

Assumed depth of flow 1 m 

total 

height 1.5 m   

Area required for inlet chamber 0.29 m
2
 

wall 

thickness 0.25 m   

Length of the tank 1 m 

slab 

thickness 0.3 m   

Breadth of the tank 0.29 fix 0.5 m 

area in 

m
2
 2.34 

Breadth of baffle wall inside 0.5 m         

Manual Coarse Screen Channel 

Peak design flow 0.00097 m
3
/sec         

Number of screen 1           

Peak flow rate per screen 0.0010 m
3
/sec         

Velocity at peak flow 0.75 m/sec assumed       

Velocity through clean bar screen 0.85 m/sec         

Length of channel U/S 1 m 

wall 

thickness 0.25 m   

Width of channel provided 0.45 m 

offset to 

wall 0.25 m   

Depth of flow 0.0029 m 

slab 

thickness 0.30 m   

Area required for screen 0.0013 sqm         

Headloss through bar screen 

 

0.01 

 

m 

 

assuming 

head loss 

coefficient 

= 0.7 

       

Assumed depth of flow after inserting bar 

screen 0.1 m 0.01 

(control 

value)     

Width of channel required 0.01 m fix 0.45 m   

Clear bar spacing 20 mm (20 to 50       



DPR for Comprehensive Sewerage scheme in Aluva Municipality in Ernakulam District-Phase-1 

 

Kerala Water Authority, Sewerage Circle, Kochi-11 Page 99 
 

mm) 

Bar thickness 10 mm 

(5 to 15 

mm)       

Number of bars 15           

Clear bar spacing obtained 21 mm OK       

Inside width of screen (openings) 0.3 m     

area in 

m
2
 2.9 

Full height of channel 0.6 m fb 0.3     

Angle of inclination 45 degree 0.79 rad     

Actual velocity at peak flow 0.22 

(between 

0.60 

m/sec 

and 0.90 

m/sec)         

Length of channel required D/S 0.60 m fix 1 m   

Sewage pump- for pumping to equalisation tank of STP 

Number of pumps 1 SB 1       

Type of pump set 

submersible 

centrifugal 

sewage 

transfer-non 

clog           

Average flow  2.33 m
3
/hour         

Peak design flow 3.50 m
3
/hour         

Working hours 23           

Flow capacity of each pump 3.65 m
3
/hour         

Peak factor 1.20           

Discharge  1.22 LPS 0.0012 m
3
/sec     

Head required 18 m         

Efficiency 50%           

Power required  0.58 HP fix 1 HP   

Energy 10.01 kwh         

Recycled water pump- for pumping to dilution tank 

Number of pumps 1 SB 1       

 

Type of pump set 

submersible 

centrifugal 

sewage 

transfer-

non clog           

Average flow  2.22 m3/hour         

Peak design flow 3.33 m3/hour         



DPR for Comprehensive Sewerage scheme in Aluva Municipality in Ernakulam District-Phase-1 

 

Kerala Water Authority, Sewerage Circle, Kochi-11 Page 100 
 

Working hours 23           

Flow capacity of each pump 3.48 m3/hour         

Peak factor 1.20           

Discharge  1.16 LPS 0.0012 m3/sec     

Head required 20 m         

Efficiency 50%           

Power required  0.62 HP fix 1 HP   

Energy 10.61 kwh         

 

8.1.1 SIZING OF STP UNITS 

Sl 

No 
Components L B H 

No 

of 

units 

Type of construction 

1 Receiving Chamber STP 3 1.7 1.7 1 RCC 

2 Receiving Chamber CTU 0.5 0.45 1.35 1 RCC 

3 Oil and Grease trap  STP  4.5 2.2 2.25 1 RCC 

4 Oil and Grease trap  CTU 1 0.5 1.5 1 RCC 

5 Manual Coarse Screen Channel STP 5.2 0.75 1.7 2 RCC 

6 Manual Coarse Screen Channel CTU 2 0.45 0.9 2 RCC 

7 Manual Fine Screen Channel STP 6.75 0.75 1.5 2 RCC 

8 Dilution tank for CTU 2.5 2.5 2.5 1 RCC 

9 Grit  Separator 2.5 2.5 2 1 RCC 

10 Equalization Tank 11.3 11.3 4.1 1 RCC 

11 Moving Bed Bio Reactor 1 8.8 8.8 4.1 1 RCC 

12 Moving Bed Bio Reactor 2 9.9 9.9 4.1 1 RCC 

13 Moving Bed Bio Reactor 3 6.4 6.4 4.1 1 RCC 

14 Moving Bed Bio Reactor 4 4.1 4.1 4.1 1 RCC 

15 Secondary Clarifier with Plate Settler 4.75 4.75 5.3 1 RCC 

16 Filter Feed Tank 3.7 3.7 2.5 1 RCC 

17 Sludge Sump Dia 1.8 2.7 1 RCC 

18 Sludge Thickener Dia 4.2 2.5 1 RCC 

19 Chlorine Contact Tank 4.5 4.5 2.5 1 RCC 

20 Treated Water Tank 5.6 5.6 3 1 RCC 

21 Alum Solution Tank 0.6 0.6 1 2 FRP/HDPE 



DPR for Comprehensive Sewerage scheme in Aluva Municipality in Ernakulam District-Phase-1 

 

Kerala Water Authority, Sewerage Circle, Kochi-11 Page 101 
 

27 Lime Solution Tank 0.6 0.6 1 2 FRP/HDPE 

28 Hypo Dosing Tank 0.6 0.6 1 2 FRP/HDPE 

29 
Administrative Buiding ,Office  cum 

laboratary ,etc 
1000 sqm   RCC 

ELECTRO-MECHANICAL UNITS 

1 Sewage Transfer pump to MBBR 10 HP   2 Submersible Cntrifugal 

2 Manual Coarse Screen- STP 20 mm Openinng 2 SS  304 

3 Manual Coarse Screen- CTU 20 mm Openinng 1 SS  304 

4 Manual Fine  Screen- STP 6 mm Openinng 2 SS  304 

5 
Air Grid and Diffused aeration system 

for ET, MBBR Tanks and Sludge Tank 
    As per Design PVC 

6 MBBR Carrier     As per Design PVC/HDPE 

7 Air Blowers 1253.3 m3/hour   
3+1 

SB 
  

8 Plate Settlers     As per Design SS 

9 Sludge transfer pump to thickener 1 HP   2 Submersible Cntrifugal 

10 Sludge transfer pump to centrifuge 0.5 HP   2 Screw type pump 

11 Sludge Centrifuge 0.25 m3/hour   2   

12 
Pump for clarified water to PSF and 

ACF 
24 HP   2 Submersible Cntrifugal 

13 Pressure Sand Filter (Dual media) Dia 2.5 m 2 MS with all specials 

14 Activated Carbon Filter Dia 2.5 m 2 MS with all specials 

15 Jetting/Cleaning machine       1 High Pressure pump 

16 Generator       1 
Diesel type automatic 

switch over  

17 Chlorinator         Electro type of similar 

18 Iot based sensors         
Discharge,BOD,Do,TSS,pH 

sensors 

 

  



DPR for Comprehensive Sewerage scheme in Aluva Municipality in Ernakulam District-Phase-1 

 

Kerala Water Authority, Sewerage Circle, Kochi-11 Page 102 
 

8.2 COLLECTION WELLS 

DESIGN OF COLLECTION WELL No 1 

Average inflow into well from 

network 4.59 LPS     

Peak inflow into well from 

network 13.77 LPS PF 3.00 

Average flow into well from other 

well 0 LPS     

Peak flow into well from other 

well 0 LPS     

Total average inflow into well 

from network+other well 4.59 LPS     

Total peak inflow into well from 

network+other well 13.77 LPS     

Retention time 30 min     

Number of pumps operated in 

peak hours 1       

Rated outflow during peak 

hours/pump in parallel 4.59 LPS     

Total rated outflow in peak hours 13.77 LPS     

Storare required for 30 min 24786.00 L     

Volume of sewage to be stored in 

well 24.79 m
3
     

Diameter of collection well-inner 3.97332 m 4 Fix 

Depth of collection well for 

storage  2 m     

Volume of sewage actually stored 

in well 25.13 m
3
 ok   

Wall thickness of collection well 0.45 m     

Base slab thickness 0.45 m     

Offset to base slab 0.45 m     

Outer dia of collection well 4.9 m     

Freeboard of collection well 0.5 m     

Depth of well 6.8 m     

       

  

 

 

 

 

 

 

 

 

 

    



DPR for Comprehensive Sewerage scheme in Aluva Municipality in Ernakulam District-Phase-1 

 

Kerala Water Authority, Sewerage Circle, Kochi-11 Page 103 
 

 

       DESIGN OF COLLECTION WELL No 2 

Average inflow into well from 

network 8.87 LPS     

Peak inflow into well from 

network 26.61 LPS PF 3.00 

Average flow into well from other 

well 0.00 LPS     

Peak flow into well from other 

well 0 LPS     

Total average inflow into well 

from network+other well 8.87 LPS     

Total peak inflow into well from 

network+other well 26.61 LPS     

Retention time 30 min     

Number of pumps operated in 

peak hours 1       

Rated outflow during peak 

hours/pump in parallel 8.87 LPS     

Total rated outflow in peak hours 26.61 LPS     

Storare required for 30 min 47898.00 L     

Volume of sewage to be stored in 

well 47.90 m
3
     

Diameter of collection well-inner 4.94031 m 5   

Depth of collection well for 

storage  2.5 m     

Volume of sewage actually stored 

in well 49.09 m
3
 ok   

Wall thickness of collection well 0.45 m     

Base slab thickness 0.45 m     

Offset to base slab 0.45 m     

Outer dia of collection well 5.9 m     

Freeboard of collection well 0.5 m     

Depth of well 7.5 m     

        

 

 

 

 

 

 

 

      



DPR for Comprehensive Sewerage scheme in Aluva Municipality in Ernakulam District-Phase-1 

 

Kerala Water Authority, Sewerage Circle, Kochi-11 Page 104 
 

 

       DESIGN OF COLLECTION WELL No 3 

Average inflow into well from 

network 3.81 LPS     

Peak inflow into well from 

network 11.43 LPS PF 3.00 

Average flow into well from other 

well 0.00 LPS     

Peak flow into well from other 

well 0 LPS     

Total average inflow into well 

from network+other well 3.81 LPS     

Total peak inflow into well from 

network+other well 11.43 LPS     

Retention time 30 min     

Number of pumps operated in 

peak hours 1       

Rated outflow during peak 

hours/pump in parallel 3.81 LPS     

Total rated outflow in peak hours 11.43 LPS     

Storare required for 30 min 20574.00 L     

Volume of sewage to be stored in 

well 20.57 m
3
     

Diameter of collection well-inner 3.62001 m 3.7 Fix 

Depth of collection well for 

storage  2 m     

Volume of sewage actually stored 

in well 21.50 m
3
 ok   

Wall thickness of collection well 0.45 m     

Base slab thickness 0.45 m     

Offset to base slab 0.45 m     

Outer dia of collection well 4.6 m     

Freeboard of collection well 0.5 m     

Depth of well 5.3 m     

 

 

 

 

 

 

 



DPR for Comprehensive Sewerage scheme in Aluva Municipality in Ernakulam District-Phase-1 

 

Kerala Water Authority, Sewerage Circle, Kochi-11 Page 105 
 

8.3 PRELIMINARY STRUCTURAL DESIGN OF COMPONENTS  

 

For the various units of the STP, structural analysis and design have been 

performed in accordance with the stipulations of all relevant Indian Standard Codes of 

practice. For the reinforced concrete elements, special attention has been given to 

arrive at the preliminary dimensions to satisfy norms and conditions for the water 

retaining structures. For the metallic structures like pressure filter units, similar 

approach has been adopted. Since the units are constantly in contact with aggressive 

environment like sewage, non-corrosive coating for reinforcing steel and water 

proofing application for the inner side of reinforced concrete structures are 

recommended. These provisions are already given in the detailed estimates. During the 

execution stage, a detailed structural analysis of the components can be performed. 

However, the dimensions are expected to fall within the limits of the values obtained 

from the preliminary analysis. Considering the alluvial nature of Aluva Municipality, 

provision for pile foundation has been included for all STP units. Soil analysis reports 

available for the locality have been examined to arrive at a decision. However, during 

the execution stage, detailed soil investigations can be performed. Cover for the 

reinforced concrete elements are to be given in accordance with the exposure 

conditions given in the IS 456 Code of practice. Even though, most of the components 

are designed as reinforced concrete, innovative materials with high strength to weight 

ratio like Fibre Reinforce Polymers (FRPs) can also be tried after performing detailed 

structural analysis. Manholes and pipelines are to be checked for external traffic loads 

pertaining to the characteristics of each road and soil conditions. Since the accurate 

data of this will be obtained during the execution stage of the project, the detailed 

structural analysis of the pipelines and manholes will be required to be performed later 

and the changes are to be incorporated accordingly. The detailed structural design has 

to be carried out after conducting soil investigation test. 

  

 

 

 

 

 

 

 



DPR for Comprehensive Sewerage scheme in Aluva Municipality in Ernakulam District-Phase-1 

 

Kerala Water Authority, Sewerage Circle, Kochi-11 Page 106 
 

                                                           

CHAPTER-9 

PROJECT COST 
 

The estimate for the work has been prepared based on DSR 2018. The detailed 

structural design has not been considered for the estimate purpose and the same has to 